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J3983960m0b Bogols 398mEEs (16 x19x6)
Concrete Pavers Test (16 x 19x 6)

dodmgwol 8mbaggdgdo
Tets Data
Bodndol Mam)bmds 2 Laggoguro Bodwmdols Bedgdo 89 160 /190 / 60
Quantity of samples Size of test samples , mm
330mgool dgwgagdo
Test Results
60880l # 1 2
Sample
o1

%ﬁfgg"“ . 8.3.2023 8.3.2023
Bo8¢9dob bbmgabgds , oy 28+ 28+
Sample age , day
3.58(*)(?@015 bsba®daogmds , § 149 135
Durarion of test , sec
Bodvdol Bmdgdo , 49
Sample size , mm A/B 160 /190 160 /190

H 60 60
BodwBob fmbos , 33
Concrete weight , kg 3.475 3.477
Begnermdomo §mbs |, 33/8°
Density weight, kfin® 3386.94 3388.89
073930 @GZ0MMES , 36
Load of destruction , kN e 2813
bod@3039 3999359 E R, 8335 46.73 45.7
Strength on compression , R, Mpa

deremzob badrserm bod@zoggs R =46.215 3335

Block average strength

admdstmBoal 3gByxa@o Mgbsd dyaodsg
Head of Laboratory Renat Begishev

R =146.215 MPa
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BEDEGI

Quality Test Laboratory
Comoression Report

CUSTOMER 1 "dgwaan” DATE : 3/8/2023
CUSTOMER I 00mMAodeting RAPOR NO P #1
ADRESS 1 i mBb30 , 98700 Lgmm3znbLzgdal 3. 6 STANDARD :
ADRESS 2 : RESERVE 1 :
BLOCK TYPE i J393360mn 16 X 19x 6 RESERVE 2
: RESERVE 3
T.No |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 |os 180 60 3475 3386.94 2.2.2023 8.3.2023 28+ 799.00 46.73
2 |os 180 60 3477 3388.89 2.2.2023 8.3.2023 28+ 781.50 45.70
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 70
960 56
720 - /§ 42
480 7- 28
240 14
O D1
0 o 0
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